(4 EXAMPLE

LABORATORIES

FIRE TEST REPORT

Client:
Cladding Smiths Co.

Report No.:
123456

Description:
Rainscreen cladding
system

Test Method:

BS EN 13501-1: 2018
Fire classification of construction products
and building elements

Classification:

A2-s1, dO PASS



